
 
 
 

 
 

 

 
 

 
Request for Proposal 

 

To Provide 
 

Engineering Services 
 

For 
 
 

ECHOWATER PROJECT 
CARBONACEOUS OXIDATION TANK CONVERSION 

PROJECT 
 

RFP No. 9064 
 

 
 
 
 

Issue Date:  July 22, 2020 
 

Due Date & Time:  August 28, 2020 by 3:00 PM 
 



 
 
 

 
EchoWater Project 
Carbonaceous Oxidation Tank Conversion Project Engineering Services i 

Sacramento Regional County Sanitation District 
Request for Proposal 
EchoWater Project 

Carbonaceous Oxidation Tank Conversion Project 
 

TABLE OF CONTENTS 
 

 
SECTION PAGE 

 

I. PREAMBLE ........................................................................................................................................ 1 
[...]
Task 2.1.14 PDR Review Workshop ................................................................................................. 20 

Task 2.1.15 PDR – Final .................................................................................................................... 20 

Task 2.2 Design Submittal 2 ............................................................................................................ 20 

Task 2.2.02 Quality Assurance/Quality Control (DS2 Phase) .......................................................... 21 

Task 2.2.03 Construction Cost Estimate .......................................................................................... 21 

Task 2.2.04 Construction Schedule ................................................................................................. 21 

Task 2.2.06 Drawings and Design Development ............................................................................. 22 

Task 2.2.07 Specifications ................................................................................................................ 22 

Task 2.2.08 Design Related Documents .......................................................................................... 22 

Task 2.2.09 DS2 Submittal and Design Review Workshops ............................................................ 23 

Task 2.2.10 Responses to Review Comments, Validation Workshop ............................................. 23 

Task 2.2.11 Constructability Review ................................................................................................ 23 

Task 2.3 Design Submittal 3 and Bid Documents ........................................................................... 24 

Task 2.3.02 Quality Assurance/Quality Control (DS3 Phase) .......................................................... 24 

Task 2.3.03 Construction Cost Estimate .......................................................................................... 24 

Task 2.3.04 Construction Schedule ................................................................................................. 24 

Task 2.3.06 Drawings and Design Development ............................................................................. 25 

Task 2.3.07 Specifications ................................................................................................................ 26 

Task 2.3.08 Design Related Documents .......................................................................................... 26 

Task 2.3.09 DS3 Submittal and Design Review Workshops ............................................................ 26 

Task 2.3.10 Responses to Review Comments and Validation Workshop ....................................... 27 

Task 2.3.11 Bid Set Submittal .......................................................................................................... 27 

PHASE 3 BID AND AWARD ............................................................................................................... 29 

Task 3.2 Respond to Bidders’ Questions ........................................................................................ 29 

Task 3.3 Attend Pre-Bid Meeting .................................................................................................... 29 

Task 3.4 Prepare Addenda .............................................................................................................. 29 

Task 3.5 Prepare Conformed Documents ....................................................................................... 29 

PHASE 4 CONSTRUCTION (FUTURE TASK) ....................................................................................... 30 

PHASE 5 COMMISSIONING (FUTURE TASK) .................................................................................... 30 

PHASE 6 CLOSEOUT (FUTURE TASK) ............................................................................................... 30 

PHASE S SPECIAL SERVICES ............................................................................................................. 31 



 
 
 

 
EchoWater Project 
Carbonaceous Oxidation Tank Conversion Project Engineering Services iii 

VII. ORGANIZATION AND CONTENT OF THE PROPOSAL ...................................................................... 31 

SECTION 1 IDENTIFICATION OF PROPOSER ........................................................................................ 32 

SECTION 2 PROJECT OVERVIEW ......................................................................................................... 32 

SECTION 3 PROJECT APPROACH ......................................................................................................... 32 

SECTION 4 MANAGEMENT APPROACH .............................................................................................. 32 

SECTION 5 RESOURCES, TOOLS, AND PROCESSES .............................................................................. 33 

SECTION 6 STAFFING .......................................................................................................................... 33 

SECTION 7 STAFF QUALIFICATIONS .................................................................................................... 33 

SECTION 8  RELATED PROJECT EXPERIENCE ....................................................................................... 34 

SECTION 9 PROJECT SCHEDULE .......................................................................................................... 34 

SECTION 10 CONFLICTS OF INTEREST ................................................................................................... 34 

SECTION 11 PROPRIETARY INFORMATION ........................................................................................... 35 

SECTION 13 INSURANCE ....................................................................................................................... 35 

SECTION 14 EMPLOYMENT PRACTICES ................................................................................................ 35 

SECTION 15 COST PROPOSAL ............................................................................................................... 35 

SECTION 16 DEPARTMENT OF INDUSTRIAL RELATIONS COMPLIANCE ................................................ 36 

SECTION 17 EXCEPTIONS TO CONTRACT TERMS AND CONDITIONS. ................................................... 37 

VIII. PROCUREMENT SCHEDULE ............................................................................................................ 38 

IX. PRE-PROPOSAL MEETINGS ............................................................................................................ 38 

X. SUBMITTAL INSTRUCTIONS ........................................................................................................... 38 

XI. EVALUATION AND SELECTION CRITERIA ........................................................................................ 39 

XII. SOLICITATION OF SUBCONSULTANTS, SUBCONTRACTORS, OTHER SERVICE PROVIDERS AND 
SUPPLIERS ................................................................................................................................................... 40 

XIII. TERMS AND CONDITIONS .............................................................................................................. 40 

A. QUESTIONS REGARDING THE RFP .................................................................................... 40 

B. INTERPRETATION AND ADDENDA .................................................................................... 40 

C. REVISION OF PROPOSAL ................................................................................................... 41 

D. ERRORS AND OMISSIONS IN PROPOSAL ........................................................................... 41 

E. OBJECTIONS TO RFP TERMS ............................................................................................. 41 

XV. ATTACHMENTS .............................................................................................................................. 42 

 



 
 
 

 
EchoWater Project 
Carbonaceous Oxidation Tank Conversion Project Engineering Services 1 

I. PREAMBLE  
 

The Sacramento Regional County Sanitation District (Regional San) seeks the services 
of a consulting engineering firm or team (consultant) for design and support during 
construction of the Carbonaceous Oxidation Tank Conversion Project (Project). This 
Request for Proposal (RFP) includes the information needed for proposal preparation 
and various attachments associated with proposal preparation and contractual 
requirements; including a Regional San sample agreement, sample labor hour matrix, 
draft Business Case Evaluation (BCE), and Technical Memoranda. The RFP and related 
attachments incorporated herein describe the scope requirements for the Project, and are 
posted on Regional San’s Business Opportunities website under EchoWater Project 
Opportunities (http://www.regionalsan.com/echowater-project-opportunities ). 

 
II. PROGRAM AND PROJECT BACKGROUND 
 

The Sacramento Regional Wastewater Treatment Plant (SRWTP) provides wastewater 
treatment to the Sacramento area and surrounding cities, serving approximately 
1.3 million customers. The SRWTP is owned and operated by Regional San, a county 
sanitation district pursuant to and operating under the authority of the County Sanitation 
District Act, commencing at the California Health and Safety Code section 4700. The 
SRWTP currently uses a secondary treatment process consisting of bar screens, aerated 
grit removal, primary sedimentation tanks, carbonaceous oxidation tanks (CO tanks) 
using high purity oxygen, secondary sedimentation tanks, disinfection using liquid 
sodium hypochlorite, and de-chlorination using sodium bisulfite. The treated effluent is 
discharged into the Sacramento River near the town of Freeport. The treatment process 
has a permitted capacity of 181 million gallons per day (mgd) average dry weather flow 
(ADWF). 

 
On December 9, 2010, the Central Valley Regional Water Quality Control Board 
(CVRWQCB) adopted a new permit for the SRWTP.  As a result of new permit 
requirements adopted by the CVRWQCB in 2010 and amended in 2011, 2012, 2013 and 
2014, Regional San is required to reduce total nitrogen and ammonia levels in its 
effluent substantially below existing concentrations.  A Biological Nutrient Removal 
(BNR) facility is proposed for this purpose.  Under these requirements, Regional San is 
also required to install tertiary filtration and disinfection treatment for pathogen removal 
consistent with recycled water requirements under Title 22, Division 4, Chapter 3 of the 
California Code of Regulations or equivalent.  Full compliance with the adopted and 
amended permit (Order R5-2010-0114-02) is required by May 2021 for ammonia and 
nitrate removal and May 2023 for Title 22 or equivalent compliance. 

 
The Carbonaceous Oxidation Tanks (CO Tanks) are part of the existing high purity 
oxygen secondary treatment process. This Project will repurpose the CO Tanks for 
beneficial usage as diurnal flow equalization for the current and future storage demands 
at SRWTP after BNR project facilities are functional. Regional San has developed a 

http://www.srcsd.com/business-opportunities.php


 
 
 

 
EchoWater Project 
Carbonaceous Oxidation Tank Conversion Project Engineering Services 2 

Business Case Evaluation for the project and multiple memorandums attached to this 
proposal request. 

 
III. PROJECT APPROACH 
 

The EchoWater Project Program Management Office (PMO) has overall responsibility 
for management and coordination of all activities of the EchoWater Project, including 
oversight and management of the third party design consultants for all projects.  In this 
role, the PMO manages various projects that comprise the EchoWater Project and 
provides review and input to the design documents, assesses design progress, confirms 
compatibility with basis of design, and coordinates activities between various design 
consultants. The CO Tank Conversion Project team will be composed of the members of 
Regional San Engineering, SRWTP Operations and Maintenance (O&M) staff, 
Operations Support staff, consultant staff, and the PMO. 
 
The consultant shall review the following three attachments: 
1) Attachment A – Draft Diurnal Flow Equalization Business Case Evaluation 
2) Attachment B – Jacobs Memorandum – Carbonaceous Oxygen Tanks Conversion to 

Primary Effluent Equalization Preliminary Design Memo 
3) Attachment C – District Leadership Memorandum – CO Tanks – Conversion to 

Primary Effluent Equalization 
 

The consultant shall submit a proposal to provide engineering services for the completion 
of the Project. The successful proposal will demonstrate the approach and qualifications 
for the entire project. 
 
These above listed BCE and memorandums identify multiple alternatives for this project, 
including a preferred alternative (Attachment A -Alternative 2) based on the information 
collected at the time of the writing of this RFP.  The BCE identifies options to convert the 
CO Tanks for various storage capacities, as well as varying levels of decommissioning 
and re-purposing of the existing CO Tank area. The consultant shall review the 
attachments, schedule site visit(s), and meet with Regional San staff to validate the BCE 
recommendations, or identify the most preferred or beneficial alternative that is 
acceptable to Regional San. The selected consultant will prepare the predesign documents 
that reflect the preferred alternative in a timely manner. 
 
All EchoWater Project projects are divided into the following six phases: 

 
Phase 1 – Planning 
Phase 2 – Design 
Phase 3 – Bid and Award 
Phase 4 – Construction 
Phase 5 – Commissioning 
Phase 6 – Closeout 

 



 
 
 

 
EchoWater Project 
Carbonaceous Oxidation Tank Conversion Project Engineering Services 3 

The consultant will provide engineering services for all six project phases. During the 
design phase, the consultant and PMO will work to resolve design issues, leading to the 
production of contract documents.  During the construction phase (under a future contract 
or amendment), the consultant will assist the PMO and Regional San with requests for 
information (RFIs) and submittal reviews from the contractor, and will provide other 
construction support services relating to the installation of the facilities. The consultant will 
also participate as necessary during the commissioning and closeout phases of the Project. 

 
Close coordination with the Biological Nutrient Removal Facility (BNR) projects and 
existing daily plant operations is required by the consultant to complete this Project 
successfully.  
  

IV. PROJECT DESCRIPTION 
 

The principal elements of this Project are listed below and are described in more detail in 
Attachments A, B and C. 

 
Repurposing of Existing Carbonaceous Oxidation Tanks 

• Close outlets for the CO Tanks (Remove the necessary outlet gates and fill with 
concrete). 

• Confirm the elevation and need for installation of a new fixed overflow weir in 
each of the OI North and South channels behind the large butterfly gates to allow 
flow control to the CO Tanks, per recommendation of Attachment B. The fixed 
crest weir length to divert 34 mgd to the CO tanks is believed to be 15 feet – but 
will be confirmed by the consultant. 

• Design and add level transmitters to CO Tanks 1-8 and13 

• Add Level Probes  

• Design and add actuators to  tank drain gates 

• Provide Control strategy of tank flows that agrees with Primary Effluent 
Pumping Station Control Strategies 

• Provide decommissioning and demolition design for existing equipment no 
longer required in the facility 

• Provide analysis of drain system constraints when the CO Tanks and SST’s are 
drained to Sump 404 at the same time 

• Provide alternatives and design a flushing system for CO Tanks 